



2020CN0229

TEST REPORT

DATE OF RECEPTION 06/04/2020

DATE TESTS Starting: 09/04/2020 Ending: 28/04/2020 APPLICANT

SHANGHAI XM GROUP LTD Room 2403,88 Guangxin Road CN-200063 SHANGHAI

IDENTIFICATION AND DESCRIPTION OF SAMPLES

REFERENCES FABRIC POSEIDON-245

According to information supplied by the customer:

Fabric reference: Poseidon-245 Composition and percentage: 80% Cotton, 19% Polyester and 1% Antistatic, FR-Twill 2 Weight: 245 gsm Color: Grey Others: FRL-218

TESTS CARRIED OUT

- PRE-TREATMENT FOR DOMESTIC WASHING AND DRYING PROCEDURES FOR TEXTILE TESTING.
- DETERMINATION OF THE ABRASION RESISTANCE OF FABRICS.
- DETERMINATION OF TEAR RESISTANCE.
- DETERMINATION OF BREAKING STRENGTH AND ELONGATION.
- PUNCTURE RESISTANCE.
- RESISTANCE OF MATERIALS TO PENETRATION BY LIQUID.

Tests marked with * are not included within the scope of the ENAC accreditation

1/12

PRE-TREATMENT FOR DOMESTIC WASHING AND DRYING PROCEDURES FOR **TEXTILE TESTING** Standard ISO 6330:2012 Standard deviation ---Reference Sample1 FABRIC POSEIDON-245 Units 1 Wascator 04123E12 Equipment ACCUDRY Dryer machine 13379E12 Washing procedure 6N Washing cycles 5 Drying procedure F (tumble dryer) Washing powder ECE detergent 98 + sodium perborate + TAED Units Dry mass of the samples Equipment 2,10 Kg 1 Wascator 04123E12 Start and finish date 09/04/2020 - 14/04/2020 _///



| DETERMINATION OF THE A Standard EN 530:2010 Method 2 Apparatus Martindale Abrasion Tester | BRASION RES | SISTANCE OF FAE | BRICS |
|---|------------------------|----------------------|-------------------------------------|
| Conditioning date | 14/04/2 | 2020 Test of | late 17/04/2020 |
| Atmosphere for conditioning testi Temperature | ng (20±2) ⁰C | Relative humidi | t y (65±4) % |
| Testing conditions Rubbing against abradant paper 00 |) | | |
| Testing pressure 9kPa | | | |
| End point Two thread broken | | | |
| Technical characteristics of the sa Not indicated by the client | ample | | |
| Previous treatment 5 washing cycles at 60ºC, accordin | g to standard EN | ISO 6330:2012, metho | d 6N and type F drying (tumble dry) |
| Reference FABRIC POSEIDON-245 | | | |
| | Specimens | № of cycles (n) | |
| | 1 | 1500>n<2000 | |
| | 2 | n>2000 | |

Remarks

The end test is performed by visual inspection. The number of cycles corresponding to the rupture of the specimen.

The performance level is among the most unfavorable value of the pieces tested

3

4

REQUISITE ACCORDING STANDARD EN 13034:2005+A1:2009

| LEVEL 1 | LEVEL 2 | LEVEL 3 | LEVEL 4 | LEVEL 5 | LEVEL 6 |
|-------------|--------------|--------------|---------------|---------------|---------------|
| > 10 cycles | > 100 cycles | > 500 cycles | > 1000 cycles | > 1500 cycles | > 2000 cycles |

n>2000

1500>n<2000

PERFORMANCE LEVEL 5

_///

| | 4 | | | |
|---|---|---|----|---|
| 1 | ▰ | • | | |
| | | 2 | υ. | J |
| | | - | ~ | |
| | - | | | |

| | | RESI | JLTS | | | |
|--|-----------------|----------------|------------------------|------------|-------------------|------------------|
| DETERMINATION OF TEAF | R RESIST | TANCE | | | | |
| Standard EN ISO 9073-4:1997 | | | | | | |
| Apparatus INSTRON Dynamometer | | | | | | |
| Conditioning date | | 14/04/202 | 0 | Test da | te 20/0 | 4/2020 |
| Atmosphere for conditioning tes Temperature | sting (20±2) | °C | Relativ | e humidity | (| 65±2) % |
| № of specimens Tested 5 | for each d | irection | | | Rejected | 0 |
| The calculation of averages has | | | | | - | |
| For electronic device Previous treatment | | | | | | |
| 5 washing cycles at 60°C, accord | ling to stan | dard EN ISC |) 6330:20 [,] | 12, method | 6N and type F dry | ing (tumble dry) |
| Reference FABRIC POSEIDON-245 | | | | | | |
| | Tear | Average le | oad (N) | C.V. (%) | | |
| | | 47.51 | | | | |
| | Warp | 47.72 45.29 | 17 15 | 2.64 | | |
| | warp | 45.29 | 47.15 | 2.04 | | |
| | | 48.57 | | | | |
| | | 33.02 | | | | |
| | Moft | 32.03 | 22 72 | 1.00 | | |
| | Weft | 33.08 32.82 | 32.12 | 1.30 | | |
| | | 32.63 | | | | |
| REQUISITE ACCORDING TO ST | ANDARD E | EN 13034:20 |)05+A1:2(| 009 | | |
| LEVEL 1 | LEVEL 2 | LEVEL 3 | LEVEL 4 | LEVEL 5 | LEVEL 6 | |
| >10N | > 20N | > 40N | > 60N | > 100N | | |
| | | | | | | |
| | | IVEL ALCA | | 2 | | |
| | | | | 2 | | |
| | | | | | | _/// |
| | | | | | | |
| | | | | | | |
| | | | | | | |



| | s N Dynamom Conditioni r | | 1/04/2020 Test date | | | 15/04/2020 |) |
|--------------------------------------|--|---|---------------------|--|-------------------------|-------------|-------------|
| - | ere for cond Temperatu | itioning testing re (20±2) ⁰C | Relative humidity | | | (65±5) % | |
| Gauge len | ge length Warp 200 mm. | | Ņ | Weft | 200 mr | n. | |
| Fest veloc | city Warp | 100 mm/min | ١ | Weft | 100 mm/m | nin | |
| Pretensio | n Warp | 5 N | , | Weft | | 5 N | |
| | - | | | | | | |
| Previous t 5 washing | Tested State of the treatment g cycles at 6 | e specimens 0ºC, according to standard EN | Conditione | d | | ected | 0 mble d |
| Previous t 5 washing Reference | Tested State of the treatment g cycles at 6 POSEIDON | 0ºC, according to standard EN 245 | Conditioned | d 2012, method 6N | and type F | drying (tur | - |
| Previous t 5 washing Reference | Tested State of the treatment g cycles at 6 | 0ºC, according to standard EN 245 Maximum average load (N) | Conditioned | d 2012, method 6N Average elong | and type F | drying (tur | - |
| Previous t 5 washing Reference | Tested State of the treatment g cycles at 6 POSEIDON | 0ºC, according to standard EN 245 | Conditioned | d 2012, method 6N | and type F ation (%) | drying (tur | - |

.>>>



_///

RESULTS

REQUISITE ACCORDING TO STANDARD EN 13034:2005+A1:2009

| LEVEL 1 | LEVEL 2 | LEVEL 3 | LEVEL 4 | LEVEL 5 | LEVEL 6 |
|---------|---------|---------|---------|---------|---------|
| >30N | > 60N | > 100N | > 250N | > 500N | > 1000N |

PERFORMANCE LEVEL 5

| í | - | | 6 |
|---|---|---|---|
| | | | |
| • | - | | |
| | - | 1 | |
| | | 6 | ୦ |

| RESULTS PUNCTURE RESISTANCE Standard EN 863:1995 Apparatus INSTRON Dynamometer Conditioning date 14/04/2020 Test date 28/04/2020 |
|--|
| PUNCTURE RESISTANCE Standard EN 863:1995 Apparatus INSTRON Dynamometer Conditioning date 14/04/2020 Test date 28/04/2020 |
| Standard EN 863:1995 Apparatus INSTRON Dynamometer Conditioning date 14/04/2020 Test date 28/04/2020 |
| EN 863:1995 Apparatus INSTRON Dynamometer Conditioning date 14/04/2020 Test date 28/04/2020 |
| INSTRON Dynamometer Conditioning date 14/04/2020 Test date 28/04/2020 |
| |
| Atmosphere for conditioning testingTemperature(20±2) °CRelative humidity(65±5) % |
| Type of fabric |
| Woven fabric Previous treatment |
| 5 washing cycles at 60°C, according to standard EN ISO 6330:2012, method 6N and type F drying (tumble dry |
| Reference Maximum force Average resistance |
| (N) (N) 51,17 |
| FABRIC POSEIDON- |
| 245 51,54 51,01 49,94 |
| 52,31 |
| Remark The relative expanded uncertainty of puncture resistance is ±11% assay value of the measured, for a probabil of coverage of 95%. |
| REQUISITE ACCORDING TO STANDARD EN 13034:2005+A1:2009 |
| LEVEL 1 LEVEL 2 LEVEL 3 LEVEL 4 LEVEL 5 LEVEL 6 |
| >5N > 10N > 50N > 100N > 150N > 250N |
| PERFORMANCE LEVEL 2 |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |
| |



| RESULTS | | | | | | | | |
|---|------------------------------------|-----------------------------------|--|--|--|--|--|--|
| RESISTANCE OF MATERIALS TO PENETRATION BY LIQUID | | | | | | | | |
| Standard EN ISO 6530:2005, EN | 13034:2005+A1:2009 | | | | | | | |
| Atmosphere for conditioning and testing Temperature (20±2) °C Relative Humidity (RH) (65±5) % | | | | | | | | |
| Flow 10 ml in 10 s | | | | | | | | |
| Mass per unit area approximate of the sample tested 245 g/m ² according to the customer | | | | | | | | |
| Pre-treatment 5 washing cycles at 60% | C, according to standard ISO 6330 | :2012, method 6N; and F drying | | | | | | |
| Reference FABRIC POSEIDON-24 | .5 | | | | | | | |
| Measurement uncertain | ty | | | | | | | |
| Test liquid | Penetration index (%) ¹ | Repellency index (%) ¹ | | | | | | |
| Sulphuric Acid 30% | ±0.3 | ±0.3 | | | | | | |
| Sodium Hydroxide 10% | ±1.1 | ±1.1 | | | | | | |
| O-Xylene | ±5.0 | ±7.8 | | | | | | |
| 1-Butanol | ±5.8 | ±5.4 | | | | | | |
| ¹ On the measured value | <u>}</u> | | | | | | | |
| Material tested | | | | | | | | |

Material tested

Woven fabric, dark grey colour

Test date

20/04/2020

_>>>

| 1. Test liquid | Sulphuric Acid 30% |
|------------------------------|----------------------------|
| Trade name | SCHARLAU (Ref: AC20791000) |
| Boiling point | 336.85 °C |
| Evaporative losses prevision | None |

| Direction | Specimen | Penetratio | n index (%) | Repellenc | y index (%) | Absorption | n index (%) |
|-----------|----------|------------|-------------|-----------|-------------|------------|-------------|
| | 1 | 0.0 | | 98.1 | | 1.9 | |
| Warp | 2 | 0.0 | 0.0 | 98.4 | 98.1 | 1.6 | 1.9 |
| | 3 | 0.0 | | 98.6 | | 1.4 | |
| | 1 | 0.0 | | 98.2 | | 1.8 | |
| Weft | 2 | 0.0 | 0.0 | 98.7 | 98.2 | 1.3 | 1.8 |
| | 3 | 0.0 | | 98.7 | | 1.3 | |

CLASSIFICATION ACCORDING TO EN 14325:2004

Class according to repellency index: **3** Class according to penetration index: **3**

2. Test liquid

Trade name

Boiling point

Evaporative losses prevision

Sodium Hydroxide 10 % MERCK (Ref: 1055881000) 1390 °C None

| Direction | Specimen | Penetratio | n index (%) | Repellenc | y index (%) | Absorptio | n index (%) |
|-----------|----------|------------|-------------|-----------|-------------|-----------|-------------|
| | 1 | 0.0 | | 98.8 | | 1.2 | |
| Warp | 2 | 0.0 | 0.0 | 99.0 | 98.8 | 1.0 | 1.2 |
| | 3 | 0.0 | | 99.0 | | 1.0 | |
| | 1 | 0.0 | | 98.6 | | 1.4 | |
| Weft | 2 | 0.0 | 0.0 | 98.6 | 98.6 | 1.4 | 1.4 |
| | 3 | 0.0 | | 98.8 | | 1.2 | |

CLASSIFICATION ACCORDING TO EN 14325:2004

Class according to repellency index: 3

Class according to penetration index: 3

>>>

| 3. Test liquid | O-Xylene |
|------------------------------|----------------------------|
| Trade name | SCHARLAU (Ref: XI00252500) |
| Boiling point | 139 ºC |
| Evaporative losses prevision | None |

| | Direction | Specimen | Penetratio | n index (%) | Repellenc | y index (%) | Absorption | n index (%) |
|---|-----------|----------|------------|-------------|-----------|-------------|------------|-------------|
| | | 1 | 5.5 | | 91.2 | | 3.3 | |
| | Warp | 2 | 5.7 | 5.7 | 90.4 | 90.4 | 4.0 | 4.0 |
| | | 3 | 5.4 | | 90.8 | | 3.8 | |
| | | 1 | 5.7 | | 90.6 | | 3.8 | |
| l | Weft | 2 | 6.6 | 6.6 | 91.0 | 90.6 | 2.4 | 3.8 |
| | | 3 | 6.6 | | 91.0 | | 2.4 | |

CLASSIFICATION ACCORDING TO EN 14325:2004

Class according to repellency index: 2

| Class according to per | netration index: 1 |
|------------------------|--------------------|
|------------------------|--------------------|

| 4. Test liquid | 1-Butanol |
|------------------------------|----------------------------|
| Trade name | SCHARLAU (Ref: AL01732500) |
| Boiling point | 117.88 °C |
| Evaporative losses prevision | None |

| Direction | Specimen | Penetratio | n index (%) | Repellenc | y index (%) | Absorptio | n index (%) |
|-----------|----------|------------|-------------|-----------|-------------|-----------|-------------|
| | 1 | 1.3 | | 95.5 | | 3.3 | |
| Warp | 2 | 1.7 | 1.7 | 95.0 | 95.0 | 3.2 | 3.3 |
| | 3 | 1.6 | | 95.6 | | 2.8 | |
| | 1 | 2.3 | | 95.1 | | 2.6 | |
| Weft | 2 | 1.6 | 2.3 | 94.8 | 94.4 | 3.6 | 3.9 |
| | 3 | 1.7 | | 94.4 | | 3.9 | |

CLASSIFICATION ACCORDING TO EN 14325:2004

Class according to repellency index: 2 Class according to penetration index: 2

Classification of the repellency to the liquids according to standard EN 14325:2004

| Class | Repellency index |
|-------|------------------|
| 3 | > 95 % |
| 2 | > 90 % |
| 1 | > 80 % |

Classification to the penetration by liquids according to standard EN 14325:2004

| Class | Penetration index |
|-------|-------------------|
| 3 | < 1 % |
| 2 | < 5 % |
| 1 | < 10 % |

ACCORDING TO STANDARD EN 13034:2005+A1:2009

PASS

_///

REQUIREMENTS ACCORDING TO STANDARD EN 13034:2005+A1:2009

According to the Standard EN 13034:2005+A1:2009, for liquid repellency a performance level 3 shall be obtained for at least one of the chemicals referred to EN 14325:2004, and for resistance to penetration by liquids a performance level of at least 2 shall be obtained for at least one of the chemicals referred to EN 14325:2004.



Lucia Martinez Head of PPE and Ballistics department

LIABILITY CLAUSES

1.- AITEX is liable only for the results of the methods of analysis used, as expressed in the report and referring exclusively to the materials or samples indicated in the same which are in its possession, the professional and legal liability of the Centre being limited to these. Unless otherwise stated, the samples were freely chosen and sent by the applicant.

2.- AITEX shall not be liable in any case of misuse of the test materials nor for undue interpretation or use of this document 3.- The Offer and / or Order to which the applicant gives approval through signature and seal, constitutes the Legally Executable Agreement in which AITEX is responsible for safeguarding and guaranteeing the absolute confidentiality of the management of all the information obtained or created during the performance of the contracted activities.

4.- In the eventuality of discrepancies between reports, a check to settle the same will be carried out in the head offices of AITEX. Also, the applicants undertake to notify AITEX of any complaint received by them as a result of the report, exempting this Centre from all liability if such is not done, the periods of conservation of the samples being taken into account.

5.- AITEX is not responsible for the information provided by customers, which is reflected in the Report, and may affect the validity of the results.

6.- AITEX will provide at the request of the person concerned, the treatment of complaints procedure.

7.- AITEX is not responsible for an inadequate state of the sample received that could compromise the validity of the results, expressing such circumstance, in the test reports.

8.- AITEX may include in its reports, analyses, results, etc., any other evaluation which it considers necessary, even when it has not been specifically requested.

9.- When a Declaration of Conformity is requested, if not indicated otherwise, the decision rule will be applied according to ILAC-G8 & ISO 10576-1, in case of ambiguity, or indeterminacy

10.- The uncertainties of tests, which are made explicit in the Results Report, have been estimated for a k = 2 (95% probability of coverage). If not informed, they are available to the client in AITEX.

11. - The original materials and rests of samples, not subject to test, will be retained in AITEX during the twelve months following the issuance of the report, so that any check or claim which, in his case, wanted to make the applicant, should be exercised within the period indicated.

12.- This report may only be sent or delivered by hand to the applicant or to a person duly authorised by the same.

13.- The results of the tests and the statement of compliance with the specification in this report refer only to the test sample as it has been analyzed / tested and not the sample / item which has taken the test sample.

14.- The client must attend at all times, to the dates of the realization of the tests.

15.- According to Resolution EA (33) 31, the test reports must include the unique identification of the sample, and any brand or label of the manufacturer may be added. It is not allowed to re-issue test reports of untested sample names (references), they can only be re-issued for error correction or inclusion of omitted data that were already available at the time of the test. The laboratory can not assume responsibility for declaring that the product with the new trade name / trademark is strictly identical to the one originally tested; This responsibility belongs to the client.